Grahams Motorcycles


125 RT Swing Arm

# Part Number Description
1. 9411633000 M10x55 ALLEN SCREW
2. 9436183655 WASHER
3. 9016004000 SHOCK ABSORBER
  9016136000 BEARING, BOTTOM OF SHOCK
4. 9430373655 M10 HEX NUT
5. 3930015005 CHAIN PROTECTOR
6. 9014038000 M6 HEX NUT
7. 9436013655 WASHER
8. 9411616000 M1x50 ALLEN SCREW
9. 3925020590 CHAIN ADJUSTER
10. 3925023590 COVER PLATE
11. 9444585000 WASHER
12. 9430104000 M8 HEX NUT
13. 9014908000 DUST COVER
14. 9431603000 M16 HEX NUT
15. 0018156000 WASHER
16. 3926023590 BEARING BUSH
17. 1321225000 RUBBER BUSH
18. 9016230000 LOCK WASHER
19. 9014909000 DUST COVER
20. 9014367655 M6x16 COUNTER SUNK SCREW
21. 3926002755 SWING ARM
22. 3926024590 SPACER
23. 3926016590 SWING ARM BOLT
24. 9430242655 M5 HEX NUT
25. 9013344000 WASHER
26. 3430010000 SPACER 10 x 1.5 x 2.8
27. 3926035000 SWING ARM PROTECTOR


Visit Our Ebay Shop

 Cornishway North, Galmington, Taunton, Somerset, TA1 5LY, UK    01823 331397

Open Mon - Sat 8.30am - 5.00pm